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Core: SOlld boqrd 38 \/l_ Squerlqnd Spqnplq“e
A
Test Institufe Tianjin, China
Nankai District, Tianjin B
Test No. J98 151 &= g
Date 22.04.1998
Standard GB14101-93
880
A
Door Size 880 x 2090 x 50 mm
Core Solid board 38 VL
T e
Stiles & Rails Hardwood: 50 mm 1
Skin Hardboard: 6 mm
Door Frame Hardwood: 40 x 105 mm T 7]
Door Stop Hardwood: 15 mm
Infumescent Graphite
B

Result 63 min
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08.15 Saverland Spanplatte FOO1



